
 

Approve Deny Signatures Date 

X  Jinsu Kim  

Jinsu Kim / Environmental Engineering Specialist August 1, 2022 

X  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager August 15, 2022 

X  Maria D. Bebenek  
Maria D. Bebenek, P.E. / Program Manager August 15, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0030643 

Facility Type Municipal APS ID 275994 

Major / Minor Major Authorization ID 1244400 

a 
Applicant and Facility Information 

a 

Applicant Name Shippensburg Borough Authority  Facility Name Shippensburg Borough STP  

Applicant Address 111 N Fayette Street   Facility Address 963 Avon Drive   

 Shippensburg, PA 17257-1101   Shippensburg, PA 17257-8121  

Applicant Contact John Epley  Facility Contact Wade Farner  

Applicant Phone (717) 532-5414  Facility Phone (717) 532-5414  

Client ID 121190  Site ID 452150  

Ch 94 Load Status Not Overloaded  Municipality Shippensburg Borough  

Connection Status No Limitations  County Cumberland  

Date Application Received August 8, 2018  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility, Significant CB Discharge  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

Shippensburg Borough Authority (Shippensburg) has applied to the Pennsylvania Department of Environmental Protection for 
reissuance of its NPDES permit.  The permit was last reissued on January 17, 2014 and became effective on February 1, 
2014.  The permit was amended on September 29, 2015 to increase the facility’s design flows.  The permit expired on January 
31, 2019.    
 
Based on the review, it is recommended that the permit be drafted.   
 
Sludge use and disposal description and location(s):  Sludge is processed via on-site treatment units and then sent out for a 
land application under PAG073513.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0030643 A-1 
Shippensburg Borough STP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

a 

 Outfall No. 001  Design Flow (MGD) 4.3 (interim) 4.95 (final)   

 Latitude 40 3’ 35.00”  Longitude 77 31’ 53.00”  

 Quad Name Shippensburg  Quad Code 1825  

 Wastewater Description: Treated Sewage  

a 

 Receiving Waters Middle Spring Creek  Stream Code 10602  

 NHD Com ID 56409839  RMI 5.43  

 Drainage Area 20.6  Yield (cfs/mi2) 0.1492  

 Q7-10 Flow (cfs) 3.074  Q7-10 Basis USGS 01570000  

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. CWF, MF  

 Existing Use None.  Existing Use Qualifier None.  

 Exceptions to Use None.  Exceptions to Criteria None.  

 Assessment Status Impaired  

 Cause(s) of Impairment Suspended Solids  

 Source(s) of Impairment Agriculture, Urban Runoff/Storm Sewers  

 TMDL Status Final, 04/09/2001  Name Conodoguinet Creek Watershed  

a 

 Background/Ambient Data Data Source  

 pH (SU) 8.1  WQN0241 (July – September)   

 Temperature (°F) 19  WQN0241 (July – September)  

 Hardness (mg/L) 178  WQN0241  

 Other:               

 a   

 Nearest Downstream Public Water Supply Intake Carlisle Borough  

 PWS Waters Conodoguinet Creek   Flow at Intake (cfs) 48  

 PWS RMI 35.95  Distance from Outfall (mi)        

a 

 
Drainage Area 
The discharge is to Middle Spring Creek at RM 5.43.  A drainage area upstream of the discharge point is estimated to be 
20.6 sq.mi., according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS StreamStats produced a Q7-10 flow of 6.74 cfs at the point of discharge.  However, a depth to rock value used in 
calculating low flow statistics was higher than the maximum required in regression equations.  As a result, USGS 
StreamStats indicated that estimates for low flow statistics were extrapolated with unknown errors.  DEP has therefore 
determined to estimate the Q7-10 flow using a low flow method as follows:   
 
USGS gage 01570000 on Conodoguinet Creek near Hogestown is located about 350’ below the PA American Water Co. 
intake and is affected to some degree by the withdrawal.  Recent stream flow retrievals resulted in a Q7-10 of 63.11 cfs at 
this gage.  The average daily PWS withdrawal has been 4.529 MGD or 7.006 cfs.  This results in a total flow of 70.116 cfs 
at the gage after adjustment for the PWS intake.  The Q30-10 gage flow is 76.108 + 7.006 = 83.11.  Gage information for 
Q1-10 flow is not available so the previous Q1-10:Q7-10 ratio is retained.   
 

Q7-10 runoff rate = (63.11 + 7.006)/470 = 0.1492 cfs/sq.mi. 
Q30-10:Q7-10 = 83.11/70.116 = 1.185:1 
Q1-10:Q7-10 = 59.97/67.107 = 0.89.1 

 
 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0030643 A-1 
Shippensburg Borough STP  
 

3 

Middle Spring Creek 
Under 25 Pa Code §93.9o, Middle Spring Creek from T303 (Avon Road) to Mouth has a designated protected water use of 
cold water fishes and migratory fishes.  No special protection water is impacted by this discharge.  PFBC lists this stream 
as a Class A Wild Trout stream from headwaters to T303 (Avon Road).  The discharge is located downstream of this 
classification; therefore, no Class A Wild Trout Fishery is impacted by this discharge.   
 
Public Water Supply Intake 
The nearest downstream public water supply intake is Carlisle Borough, located on the Conodoguinet Creek approximately 
34 miles from the discharge point.  Given the distance, the discharge is not expected to impact the water supply.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0030643 A-1 
Shippensburg Borough STP  
 

4 

Treatment Facility Summary 

a 

Treatment Facility Name: Shippensburg STP 
 

WQM Permit No. Issuance Date 

2105402 August 1, 2005 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary Activated Sludge UV 4.95 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

6.0 8,034 Not Overloaded Sludge Digester Land applied 

 
Shippensburg owns and operates a municipal sanitary wastewater treatment plant located at 963 Avon Drive, Shippensburg 
PA 17257.  This facility serves the areas of Shippensburg Borough (59.58%), Southampton Township Cumberland County 
(19.5%), Southampton Township Franklin County (13%), Orrstown Borough (0.22%), Letterkenny Township (1.2%), and 
Shippensburg Township (6.5%), totaling a population of 16,150.  All sewer systems are 100% separated according to the 
application.    
 
This facility is considered a major sewage facility with design flow greater than 1.0 MGD but less than 5.0 MGD.  On February 
5, 2012, DEP issued a Water Quality Management (WQM) permit no. 2105402 11-1, approving an upgrade providing overall 
increased capacity by increasing influent pump capacity, the addition of two (2) influent screening systems, the upgrade of 
the 5 stage BNR to include integrated fix film activated sludge (IFAS) system, upgrade of the tertiary filtration, upgrade of 
the UV disinfection system and miscellaneous sludge handling upgrades.  While it was undergoing modifications, the facility 
has experienced issues associated with the implementation of the IFAS system, specifically associated with multiple IFAS 
media spills beginning in November 2013 and extending through March 2014.  Since 2012, the WQM permit was amended 
in September 2015, February 2017, November 2017, and December 2018 to modify design flows and other items that are 
related to the 2012 upgrade project.  As of the date of this fact sheet, this upgrade has not yet been fully completed.  More 
details will be discussed later in this fact sheet.      
 
Once the upgrade project is completed, the facility will utilize a complete IFAS activated sludge process including 
primary/secondary screening,    
 
Ferric chloride is used for coagulant settling agent.  Sludge is processed via thickeners (2), aerated holding tanks (2) and 
belt filter press.  Any solids generated from this site is stored in storage pads (3) prior to being land applied under 
PAG073513.     
 
There are five (5) commercial/industrial users connected to the sewer systems.  These users are shown below.  
 

Name Description Flow (GPD) 
Significant 

Industrial User? 

Volve Construction 
Equipment Build/Assemble Road Machinery 

Process 7,500; Sanitary 
4,000 Yes 

Chamberlin & Wingert LLC 
Processing of septic system and portable 

toilet wastes Process 12,000 Yes 

Schreiber Foods, Inc. 
Process dairy products for cheese and 

yogurt Process 500,000 Yes 

Cumberland Valley Rental Launder Uniforms & Rugs Process 13,000 Yes 

Shippensburg University 
University w/multiple food preparation 

buildings/facilities 
Process 100,000; 
Sanitary 200,000 Yes 

 
According to the application, the permittee is currently implementing an approved pretreatment program administered by 
EPA.     
              
Shippensburg also utilizes two (2) outfalls receiving stormwater drained from the site.   



NPDES Permit Fact Sheet NPDES Permit No. PA0030643 A-1 
Shippensburg Borough STP  
 

5 

Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR data is present on the next page.   

Summary of Inspections: 10/15/2021: Brandon Bettinger, DEP Water Quality Specialist, conducted a routine 
inspection.  No violation was noted at the time of inspection.  Recommended influent/effluent 
composite samplers be connected to flow meters for flow-proportional composite sampling 
as required by the permit.      
 
01/07/2021:  Michael Benham, former DEP Water Quality Specialist, conducted an 
administrative inspection of Chesapeake Bay nutrient monitoring.  A number of errors were 
identified.  The permittee was recommended to revise and resubmit corrected forms.   
 
01/27/2020:  Michael Benham conducted a routine inspection and recommended 
influent/effluent composite samplers be connected to flow meters for flow-proportional 
composite sampling as required by the permit.  No violations were noted at the time of 
inspection.        

Other Comments: A Consent Order and Agreement (COA) was prepared on August 17, 2017 and amended 
on August 7, 2018 and November 26, 2019.  This COA is for the IFAS upgrade project.  More 
detailed information associated with this COA is available for a file review.   
 
Since the last permit reissuance, there are five (5) permit violations related to untreated 
discharge (2/26/2014), unpermitted discharge (3/3/2014, 3/4/2014, 5/14/2018) and failure to 
monitor pollutants required by the permit (1/24/2017).  Also, following effluent violations 
reported since the last permit reissuance.   
 

 
 
 
DEP’s database shows that there is no open violation associated with this facility.  

 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0030643 
Shippensburg Borough STP 

 

6 

Effluent Data 

 
DMR Data for Outfall 001 (from September 1, 2020 to August 31, 2021) 

 
Parameter AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 

             Flow (MGD) 
Average Monthly 2.0997 2.11 2.13 2.41 2.67 2.796 2.38 2.33 2.33 2.08 2.19 2.22 

Flow (MGD) 
Daily Maximum 2.75 2.4 2.81 3.12 3.37 4.09 3.57 2.78 4.64 2.32 2.95 2.54 

pH (S.U.) 
Minimum 7.2 7.3 7.3 7.1 7.2 7.2 7.2 7.1 6.9 7.1 7.0 6.8 

pH (S.U.) 
Instantaneous 
Maximum 7.9 7.9 7.8 7.9 7.7 7.8 7.7 8.0 7.9 7.9 7.9 8.1 

DO (mg/L) 
Minimum 7.9 8.0 8.3 8.4 8.6 8.9 9.2 9.2 8.5 8.1 8.3 7.9 

CBOD5 (lbs/day) 
Average Monthly < 37.9 < 38.9 < 45.5 < 43.3 < 86.1 167.6 147.7 146.6 < 139.1 101.7 86.1 39.2 

CBOD5 (lbs/day) 
Weekly Average < 59.17 < 58.78 < 62.47 < 52.04 < 119.34 219.26 212.84 225.29 < 407.33 242.78 213.71 42.74 

CBOD5 (mg/L) 
Average Monthly < 2.1 < 2.2 < 2.5 < 2.1 < 3.9 7.2 11.6 7.8 < 7.4 5.8 < 4.9 < 2.1 

CBOD5 (mg/L) 
Weekly Average < 2.6 < 3.3 < 3.6 < 2.3 < 5.5 9.6 7.7 12.7 < 22.1 14.2 < 12.5 < 2.3 

BOD5 (lbs/day) 
Raw Sewage Influent  
Average Monthly 3222.8 4087.7 4323.8 3597.1 3720.9 4322.9 6708.9 3693.3 3978.3 3570.2 3304.7 3181.6 

BOD5 (lbs/day) 
Raw Sewage Influent  
Daily Maximum 4243 4845.9 6635.3 4924.9 4514.9 5776.6 4260.2 4625.2 5266.5 5131.6 5072.6 4331.4 

BOD5 (mg/L) 
Raw Sewage Influent  
Average Monthly 181 227 239 171 166 183 216 194 211 203 183 169 

TSS (lbs/day) 
Average Monthly < 29.43 < 61.82 74.43 68.84 109.92 124.92 112.98 106.50 < 75.81 124.61 8.10 46.09 

TSS (lbs/day) 
Raw Sewage Influent  
Average Monthly 3758.3 5543.3 6358.7 4995.2 5680.4 4443.9 10955.8 4229.3 4169.1 5305.6 4462.6 4651.5 

TSS (lbs/day) 
Raw Sewage Influent  
Daily Maximum 6880.5 8306.0 11132.6 6264.2 7071.5 5692.1 5690.6 5114.1 5139.8 6164.9 5779.6 5603.1 

TSS (lbs/day) 
Weekly Average < 57.338 < 164.80 106.59 101.33 149.078 197.32 164.13 156.13 < 117.64 170.97 136.36 82.733 



NPDES Permit Fact Sheet NPDES Permit No. PA0030643 
Shippensburg Borough STP 

 

7 

Parameter AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 

TSS (mg/L) 
Average Monthly < 1.6 < 3.5 4.2 3.3 4.9 5.2 8.0 5.7 < 4.0 7.1 4.4 < 2.5 

TSS (mg/L) 
Raw Sewage Influent  
Average Monthly 208 310 351 241 254 189 289 225 222 302 247 249 

TSS (mg/L) 
Weekly Average < 3.0 < 9.5 6.0 5.0 6.5 8.0 5.5 8.0 < 6.5 10 7.5 < 4.0 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 6 5 < 11 < 5 < 2 19 280 121 184 179 74 33 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum < 17 19 115 148 6 130 810 330 480 356 159 61 

UV Transmittance (%) 
Minimum 34.13 42.90 70.40 70.70 70.80 00 00 0.00 37.10 47.80 56.40 63.80 

Nitrate-Nitrite (mg/L) 
Average Monthly < 5.86 < 4.60 4.21 < 5.86 < 5.90 < 3.84 < 4.46 < 6.65 < 2.79 3.68 < 6.18 < 6.23 

Nitrate-Nitrite (lbs) 
Total Monthly < 3264.2 < 2560.5 2290.8 < 3863.1 < 3991.7 < 2816.9 < 2451 < 3858.2 < 1709.3 1967.9 < 3497.0 3527.9 

Total Nitrogen (mg/L) 
Average Monthly < 7.29 < 5.61 < 6.41 < 7.74 < 7.86 6.99 < 9.26 10.87 < 14 8.24 < 8.44 < 8.00 

Total Nitrogen (lbs) 
Effluent Net  
Total Monthly < 4058 < 3120.1 < 3481 < 5054.9 < 5311.1 5075.2 < 5130.7 6417.9 < 8227.3 4385.1 < 4749.3 4528.8 

Total Nitrogen (lbs) 
Total Monthly < 4057.9 < 3120.1 < 3481.0 < 5054.9 < 5311.1 5075.2 < 5130.7 6417.9 < 8227.3 4385.1 < 4749.3 4528.8 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual            < 56399 

Total Nitrogen (lbs) 
Total Annual            < 56399 

Ammonia (lbs/day) 
Average Monthly < 8.91 < 8.98 11.88 < 10.63 < 12.63 31.20 31.41 < 50.62 172.61 5.35 < 13.92 9.4 

Ammonia (mg/L) 
Average Monthly < 0.50 < 0.50 < 0.65 < 0.51 < 0.56 1.34 1.60 < 2.53 9.24 2.85 < 0.78 < 0.5 

Ammonia (lbs) 
Total Monthly < 276.4 < 278.4 < 356.3 < 329.5 < 378.9 967.1 879.4 < 1569.2 5351.1 1510.6 < 431.4 282 

Ammonia (lbs) 
Total Annual            < 11636 

TKN (mg/L) 
Average Monthly < 1.44 < 1.01 < 2.21 < 1.88 1.96 3.15 4.80 4.22 11.21 4.56 2.26 < 1.77 

TKN (lbs) 
Total Monthly < 793.7 < 559.6 < 1190.2 < 1191.8 1319.5 2258.3 2679.7 2559.6 6518.0 2417.2 1252.3 1000.9 